
SUSTAINABILITY REPORT
2021



Business Governance and Integrity 

 Our values and principles 

 Corporate Governance and Risk Management 

 Legislative and regulator y compliance

Vitale Barberis Canonico and Sustainability   

 Our sustainability approach

 Stakeholder Mapping

 Materiality Matrix

 Sustainable Development Goals

Value Creation   

 Value generated and distr ibuted 

 Engagement with the local community

 The Vitale Barberis Canon Archive

10

11

13

14

16

19

21

23

24

26

The human factor  

 Managing people

 Attracting and developing talent

 Equality

 Protecting and complying with work conditions

Corporate Welfare  

 Employee wellbeing

 Work-life balance initiatives
[...]
emission limit for NOx oxides at 100 ppm, well below the legal 

limit of 150 ppm. 

In 2018, major technological upgrading to the boiler burners 

was undertaken, made necessary to bring NOx emission values 

below 100 ppm, which had progressively increased over the 

years due to deterioration in the quality of the natural gas 

mixture distributed by the grid.

The annual self-monitoring conducted in 2021 attests that 

excellent performance has been maintained with emissions well 

below regulatory limits. 

To ensure continuity of manufacturing even in the event of 

a natural gas supply interruption, the burners can be fuelled 

using diesel. Fuel is stored in an above-ground metal tank 

with a capacity of 280,000 litres, which ensures autonomous 

production of about 6 weeks with a full tank. 

Voluntary self-monitoring of emissions under such emergency 

conditions confirms that regulatory limits are met even in the 

case of using the reserve fuel.

Self-monitoring of emissions of the regenerative thermal 

combustor that treats exhaust gases from the singeing machine 

and dyeing oven (backwasher) and finishing stenter are 

conducted every three years. The 2019 measurements, valid until 

2021, attest values to be well below the statutory limits.

In addition to being prescribed under the Single Environmental 

Authorisation, for Vitale Barberis Canonico self-monitoring 

is a useful periodic monitoring tool for checking the impact of 

heating systems. 

During 2021, greenhouse gas emissions from direct (Scope 1) 

EMISSIONS

Vitale Barberis Canonico is committed to containing air pollution by reducing emissions and offsetting those that cannot be reduced.

44

Emissions from
heating plant
 (mg/Nm3 )

Chimney 
stack 2020 2021 Statutory 

limits

NOx NOx 
(nitrogen oxides)(nitrogen oxides)

CT01 67 69

150
CT02 57 81

CT03 75 76

CT04 48 51

CO 
(carbon 

monoxide)

CT01 <2.5 <2.5

100
CT02 <2.5 <2.8

CT03 <2.5 <2.6

CT04 <2.5 <2.6

Dust emissions 
including oil mist 

(mg/Nm3 )
2016-2018 2019-2021 Statutory 

limits

from singeing machinefrom singeing machine 1.00 3.13 10

from dyeing ovenfrom dyeing oven
from 0.47 
to 3.76

from 2.14 
to 3.76

10

from finishing stenter n.r. n.r. 10

Non-methane 
VOC emissions 

(mg/Nm3 )
2016-2018 2019-2021 Statutory 

limits

from singeing machinefrom singeing machine 2 13 20

from dyeing ovenfrom dyeing oven From 6 to 11 8 to 17.7 50

from finishing stenter 6 n.r. 50

PEOPLE AND THEIR VALUE RESPECTING AND PROTECTING THE ENVIRONMENT PRODUCT RESPONSIBILITY RESPONSIBLE BUSINESS MANAGEMENT

ENERGY EFFICIENCY AND EMISSIONS REDUCTION  



and indirect (Scope 2) usage increased due to the increase in 

production volumes. The purchase of renewable electricity has 

also zeroed the equivalent Scope 2 - market based emissions for 

2021. It should also be noted that due to the purchase of climate-

neutral natural gas, the relevant total of CO2   has been offset.

Also in 2021, the calculation of CO2 emissions was extended to 

include transport vehicles used, including not only  in-company 

goods handling12 but also staff travel13. It should be noted that 

the increase in emissions is related to the resumption of national 

and international travel.

45

     GHG   
emissions and CO2  

emissions intensity 
(kg CO2/mt 

finished goods)7

2020 2021

Scope 1 (tonnes COScope 1 (tonnes CO2 2 )) 3,946 4,778

Natural gasNatural gas8 3,914 4,738

   Diesel9 32.5 39.6

      ScoScope 2 - location  pe 2 - location  
based (tonnes CObased (tonnes CO2 2 ))10 9,491 9,611

Electricity 9,491 9,611

   Scope 2 - market based  
(tonnes CO2   equiv.)11 0 0

Electricity 0 0

CO2   emission 
intensity 0.70 0.72

CO2  emissions for 
transport vehicles 
used (tonnes CO2 )

2020 2021

17.9 19.9

14.6 19.6

0.5 1.1

81.6 37.2

PEOPLE AND THEIR VALUE RESPECTING AND PROTECTING THE ENVIRONMENT PRODUCT RESPONSIBILITY RESPONSIBLE BUSINESS MANAGEMENT



The Pratrivero mill is equipped with a well-stuctured water 

system for drawing water from groundwater wells and artesian 

wells. Inside the company grounds there are three drainage 

tunnel systems with relevant recovery wells for transport to 

collection tanks.

In addition, water collected from water by-passes (Serventa river 

and Rivaccia river) and groundwater wells (Cereie village and 

Moglie area) are conveyed from the neighbouring area.

The Pray site is equipped with three wells that draw water from 

the underground water table of the nearby Sessera riverbed. 

At Pratrivero, intended use for water collected is manufacturing 

departments, primarily dyeing and finishing, and systems 

services, including air conditioning systems and toilets.

Various virtuous technical measures adopted in dyeing and 

finishing enable significant reductions in water usage to be 

achieved. Specifically, 36 m3 of water at the bolt dyeing stage is 

recovered daily.

Since Pray's requirements are limited to systems uses for 

humidifying the departments and supplying the fire-fighting 

water reserves, Vitale Barberis Canonico created a private 

aqueduct that transfers water from one of Pray's wells to the 

Pratrivero tanks to take advantage of the significant water 

availability of 1997.

 

This hydraulic infrastructure proved essential in following 

years for satisfying higher water demand due to the increase 

in manufacturing volumes and for offsetting prolonged winter 

droughts. In 2018, a second reserve aqueduct was built with 

withdrawal from the same aquifer.

All hydraulic activities are authorised under specific State 

Concessions pursuant to Presidential Decree 10/r of 29 July 

2003 that regulate the use of public water sources for industrial 

use and such concessions establish the derivation locations, 

the maximum withdrawable quantities and the methods for 

returning water to the public collection basin (the Sessera river 

basin) after transit through a suitable treatment and purification 

plant.

Finally, for both mills, drinking water is supplied by municipal 

aqueducts and it is used by offices, staff restaurant and 

department water dispensers. 

Thanks to the positive sales performance in the second half of 

the year and consequent increase in manufacturing volumes, 

total water usage in 2021 was higher than in 2020. 

The stability of the water intensity ratio highlights the full 

success of the new dyeing technology introduced using reactive 

dyes, which has the same usage of the abandoned chrome dyes.

USE OF RESOURCES OVER THEIR LIFE CYCLE   

WATER USAGE MANAGEMENT

Vitale Barberis Canonico promotes the responsible use of water by being committed to optimising water usage. 

46

Water withdrawals by source (m3 ) and 
water intensity (l/mt finished goods) 2020 2021

Pratrivero mill Pratrivero mill 
(manufacturing +(manufacturing +

systems)systems)

 Water  
tables

239,745 282,266

Municipal 
aqueduct

1,899  3,511

Pray mill 
(systems)

 Water  
tables

3,870 4,200

Municipal 
aqueduct

730 800

TOTAL 246,244 290,777

Water intensity 43.8 43.7

Water usage for manufacturing (m3 ) 2020 2021

Pratrivero Pratrivero 
mill mill 

(manufacturing (manufacturing 
+systems)+systems)

 Water  
tables

223,765 232,741

Water recovered 
using 

MBR technology
45,676 62,498

TOTAL 269,441 295,239

MBR RECOVERY 17% 21%

PEOPLE AND THEIR VALUE RESPECTING AND PROTECTING THE ENVIRONMENT PRODUCT RESPONSIBILITY RESPONSIBLE BUSINESS MANAGEMENT



The Company is meticulous in selecting and using chemicals, 

adopting those with low environmental impact and using the 

minimum amount necessary from the standpoint of quantity 

and type.  

Numerous technical measures in dyeing and finishing enable 

significant savings in chemical usage. 

Since 2001, dyeing has introduced an almost fully automated 

tops and yarns dyeing process: automatic dosing of chemicals 

eliminates waste and optimises dye recipes ensuring perfect 

colour reproducibility.

In addition, all machines, including bolt dyeing machines, are 

equipped with their own tank for the recovery of the first bath 

that enables significant water and dye, as well as additional 

savings.

Vitale Barberis Canonico introduced wastewater treatment in the 

1970s, before it was required by law. At the Pratrivero mill, there 

is an in-company water purification plant, which has undergone 

several system upgrades and is currently able to purify up to 

1,400 m3   per day using two treatment lines. The final tank of the 

plant is an artificial pond in which carp and goldfish live.

1982
At this time, the purification plant consisted of a simple but 

effective lagoon basin for primary filtration and clarification of 

water before discharge into the sewer.

1987
A new, technologically advanced plant, consisting of a primary 

mechanical filtration section, an aerobic treatment with 

activated sludge for accelerated biodegradation of organic 

pollutants complete with clarification tank, sedimentation 

and sludge recirculation, and a tertiary treatment station with 

activated carbon with sand filtration was introduced. Outbound 

waters were suitable to be sent to the municipal final treatment 

plant.

1998
Thanks to upgrading of the plant and resulting improvement 

in purification, in 1998, the Province of Biella issued an 

authorization to the company allowing discharge into the 

Moglie river, south of the Pratrivero mill.

2016
The authorisation has been duly renewed every four years and 

since 2016 has been included in the Single Environmental 

Authorisation.

In addition, an ultrafiltration line using a MBR membrane 

bioreactor and ozone decolourisation was built the same year. 

Purified water is therefore suitable for recycling in the rinsing 

finishing processes, significantly reducing the withdrawal of 

water from the environment. 

2021
New works were carried out in November 2021 enabling the 

output of water recovered using MBR technology to double 

reaching about 250 m3/day. Thanks to installation of a new 

tank in the dyeing department, the upgrade was allocated to the 

department and increased the overall annual recovery rate from 

17% to 21%. 

RESPONSIBLE USE OF CHEMICALS AND EFFLUENT TREATMENT

Vitale Barberis Canonico carefully selects chemicals , minimising their use and purifying all wastewater thanks to an efficient and innovative in-company 
plant.

47

Water discharge by destination 
(m3) 2020 2021

Pratrivero Pratrivero 
millmill

Ground
 waterways

217,874 221,746

 Water  
Authority 

collection basin
2,422 5,337

Pray mill Public 
sewer

1,650 1,800

TOTAL 221,946 228,883

PEOPLE AND THEIR VALUE RESPECTING AND PROTECTING THE ENVIRONMENT PRODUCT RESPONSIBILITY RESPONSIBLE BUSINESS MANAGEMENT

USE OF RESOURCES OVER THEIR LIFE CYCLE   



All parameters indicating water quality leaving the mill fall 

largely within the limits of Table 3/A of Annex 5 of Italian 

Legislative Decree 152/2006, as attested by self-monitoring 

conducted by the laboratories tasked by the Company and by the 

analysis reports issued by the competent Authorities. 

As a precautionary measure, Vitale Barberis Canonico still 

maintains an emergency connection to the Cordar Valsesia 

water authority collection basin.  A turbidity sensor device is 

positioned in the drainage well of the last tank and, whenever 

this signals an anomaly, wastewater is sent to the water authority 

collection basin. 

Attention to chemicals and wastewater purification is as 

important to the Company as it is to its supply chain. The 

Company's suppliers that are primarily involved in the 

combing, dyeing and finishing processes, are also equipped with 

wastewater treatment plants and equipment in accordance with 

the required standard.

48

Parameters   
marking 

water discharges 
(mg/l)14

2020 2021 Statutory 
limitsEntry Final 

Output Entry Final 
Output

CODCOD 621.8 39.1 784.2 51.8 160

AmmoniaAmmonia 13.2    n.r.15 31.2    n.r.15 15

Organic nitrogen 10.3 2.29 13.6 3.76 n.a.

Total phosphorus 1.72 0.92 2.08 0.80 10

Total surfactants 43.8 0.52 72.0 0.50 2

PEOPLE AND THEIR VALUE RESPECTING AND PROTECTING THE ENVIRONMENT PRODUCT RESPONSIBILITY RESPONSIBLE BUSINESS MANAGEMENT



To promote transparency regarding chemicals used, Vitale 

Barberis Canonico conducts six-monthly analyses on wastewater 

according to the ZDHC Wastewater Guidelines Version 1.1.

The Company, as it has an in-company wastewater treatment 

plant, is a direct discharge company and therefore the analyses 

shown in the figure are those expected.

Detailed test results are available in the Vitale Barberis Canonico 

profile on the ZDHC Gateway.

Testifying to the use of advanced purification systems, the 

Company has achieved 100% compliance with the MRSL for 

both water to be treated and purified water. 

Regarding agreement parameters, normally monitored with 

respect to the thresholds laid down in Legislative Decree 

152/2006, purified water is classified at 73.34%, at the most 

ambitious level – aspirational.

WASTEWATER ANALYSIS ACCORDING TO ZDHC WASTEWATER GUIDELINES

49

NON-TREATED WATER

- Heavy metals

- MSRL

TREATED WATER

- All agreed parameters

- MSRL

AGREED PARAMETERS 

MRSL

TREATED WATERNON-TREATED WATER

PEOPLE AND THEIR VALUE RESPECTING AND PROTECTING THE ENVIRONMENT PRODUCT RESPONSIBILITY RESPONSIBLE BUSINESS MANAGEMENT



The two manufacturing sites physiologically generate textile 

by-products and industrial waste (mainly various types of 

packaging and machinery and system components).

Thanks to integrated cycle manufacturing, the Company has 

reduced textile waste to a minimum.

In 2021, 2,141 tonness of wool were used, which guaranteed a 

yield of 90.5%. 8.5% was made up of by-products reintroduced 

into circular economy projects: laps and pneumafil (prime 

quality waste) are reused as raw materials in the woollen 

flannel manufacturing process. The remaining portion is sold 

and intended for other markets. Finally, 1% is the physiological 

portion of textile waste generated by the manufacturing cycle 

and intended for disposal. 

Noteworthy in 2021 was reuse in the manufacturing process of 

woollen flannel of another type of valuable by-product: noils, i.e., 

prime quality waste resulting from the recombing process.

With strict adoption of procedures introduced by the 

Management System for the protection of the Environment, the 

Company has improved the process for classifying and sorting 

hazardous and non-hazardous special waste. This process, in 

which all  workers actively participate, promotes recycling and 

recovery where possible.

Over the year, the two mills generated 249 tons of wastes, a higher 

figure compared to 2020 due to the increase in manufacturing 

volumes in 2021. Approximately 96% was recycled, or on 

subsequent selection, underwent partial recovery. 

USE OF RESOURCES OVER THEIR LIFE CYCLE   

MANAGEMENT OF BY-PRODUCTS AND WASTE

Vitale Barberis Canonico enhances textile by-products with a view to the circular economy and promotes waste recycling and recover y. 

50

Disposal 
method 
(tonnes)

2020 2021

Hazardous Non- 
Hazardous Total Hazardous Non- 

Hazardous Total

Already sorted Already sorted 
for recyclingfor recycling

0.0 35.2 35.2 0.0 38.7 38.7

Subsequently sorted Subsequently sorted 
for partial recoveryfor partial recovery

14.0 200.2 214.1 18.3 182.3 200.6

Disposal 6.7 0.0 6.7 1.5 8.2 9.7

TOTAL 20.7 235.4 256.1 19.8 229.2 249.0

PEOPLE AND THEIR VALUE RESPECTING AND PROTECTING THE ENVIRONMENT PRODUCT RESPONSIBILITY RESPONSIBLE BUSINESS MANAGEMENT



PRODUCT 
RESPONSIBILITY  

51

     Responsible Supply Chain  

 Goods and ser vices

 Raw materials

 Wool Excellence Club & Wool Excellence Award 

 Animal welfare

 New England Wool

 Certifications

     Product focus and customer service   

 Made in Italy

 Fabric Academy

 Product quality and safety

 Customer satisfaction

 Traceability and transparency

 

54

55

56

57

58